NPDES Permit No. IL0079332
Notice No. 11081901.bwc

Public Notice Beginning Date: April 27, 2012

Public Notice Ending Date: May 29, 2012

National Pollutant Discharge Elimination System (NPDES)
Permit Program

Draft New NPDES Permit to Discharge into Waters of the State
Public Notice/Fact Sheet Issued By:

lllinois Environmental Protection Agency
Bureau of Water,

Division of Water Pollution Control
Permit Section

1021 North Grand Avenue East

Post Office Box 19276

Springfield, lllinois  62794-9276
217/782-0610

Name and Address of Discharger: Name and Address of Facility:
Jo-Carroll Energy, Inc. (NFP) Jo-Carroll Energy, Inc. (NFP)
793 U.S. Route 20 West Sand Prairie Station

P.O. Box 390 4341 Sand Ridge Road
[...]
4302 M. Main St., Rockford, IL 61103 (815)987-7760 9511 Harrison St.,, Des Plaines, IL 60016 (847)294-4000

595 S. State, Elgin, IL 60123 (847)608-3131 5407 M. University St., Arbor 113, Peorig, IL 61614 (309)693-5462
2125 S. First t., Champaign, IL 61820 (217)278-5800 2309 W. Main St., Suite 116, Marion, IL 62959 (618)993-7200
2009 Mall §t., Collinsville, IL 62234 (618)346-5120 100 W. Randoelph, Suite 11-300, Chicagg, IL 60601 (312)814-6026

PLEASE PRINT ON RECYCLED PAPER



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0079332

All floor drain waste streams will be treated with an oil water separator prior to being recycled to the WSAC.
All sanitary wastewater will be treated in an on-site package sewage treatment plant prior to discharge to the process wastewater pond.

All process wastewater will be sent to the process wastewater pond prior to discharge. The process wastewater pond liner will be
constructed of a 2 ft thick compacted clay layer, covered by a 60 mil HDPE geomembrane and 5 inches of nominal reinforced concrete.

All stormwater associated with industrial activity will be directed to the stormwater retention pond. The stormwater retention pond liner
will be constructed of a 2 ft thick compacted clay layer, covered with a geotextile fabric and 6 inches of seeded topsoil.

This facility will not have a surface water intake structure as all of the facility’s source water will be obtained from on-site wells. Therefore,
a 316(b) demonstration is not required. Additionally, this facility will employ the use of a wet surface air cooler which discharges its
blowdown to a process wastewater pond. The pond will have a controlled overflow discharge to the Mississippi River via an
approximately mile long pipe. The discharge is expected to meet the existing temperature standards of Title 35 Ill. Adm. Code 303.331 at
the point of discharge. Therefore, alternate temperature limits are not believed to be necessary and a 316(a) thermal demonstration is
not required.

Application is made for the new discharge(s) which are located in Carroll County, lllinois. The following information identifies the
discharge point, receiving stream and stream classifications:

Stream Integrity
Outfall Receiving Stream Latitude Longitude Classification Rating
001 Mississippi River 41° 59' 44" North 90° 07' 48" West General Use Not Rated
Unnamed tributary to
002 Johnson Creek 41° 59' 32" North 90° 06' 25" West General Use Not Rated

To assist you further in identifying the location of the discharge please see the attached map.

The stream segment, IL_MI receiving the flow from the unnamed tributary receiving the discharge from outfall(s) 002 is not on the draft
2010 303(d) list of impaired waters.

The stream segment, M-12 receiving the discharge from outfall(s) 001 is on the draft 2010 303(d) list of impaired waters, and is not listed
as a biologically significant stream in the 2008 lllinois Department of Natural Resources Publication Integrating Multiple Taxa in a
Biological Stream Rating System.

The following parameters have been identified as the pollutants causing impairment:

Pollutants Impaired Use

PCBs and mercury Fish Consumption Use




Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0079332

i aa i h . 1 & 1 ! -
iif_‘_ saanal H T [ ya— ~p () )
AR = t..r._.__._._,_'l_L_-_ — A e - _:_"_"i—__ -
;N [y \J: ZER wEay MY C e [(a)
% | T i - I~
Y _ = Outfal|001 I - ‘
L e b Outfall A01
: B y ¥ i !
s e—= P 8 dasage
o9 - ‘E‘g ';/ — --'l oo @4'—- .
R %,
N
2 i!i g N - : i
iy S o
7 2 ... TR
”1_ - o RSP
ZAEE s
oty — g TR WL 2MILE REn i
Foh B 184 6T - & Mm@
| m ! ] ¢
b .2 ___ . Qﬂ_
ol U8 7 N
d » Ve 9. _‘ g 'S‘ s
Jo Carroll Energy, Inc. | R e T T e Outfall 002 |
Y FHOMSON f |
Sand Prairie Station B b Fe | ! il
NPDES Permit No. IL0079332 1 4’ I - 4 R
5 ; SRR i 1.“ S AT [P NI . 727 "L
Al TS IS laweasmebngk ‘ ser T s 2 '% < . -
SEREHUERGEL + ST JUDE'AVE -/ ; | 1

Antidegradation Assessment
NPDES Permit No. 1L0079332

The subject facility has applied for an NPDES permit for discharges associated with a new, wood burning co-generation power plant.
The station could also be fired with a 10% corn stover or switchgrass blend. The station will supply steam to an adjacent industrial facility
(Danisco) and will generate up to 20 MW of electricity that will be distributed to local customers or the grid. Wastewaters will consist of
noncontact cooling water blowdown from the wet surface air cooler steam condenser and auxiliary cooler, drainage from sludge
dewatering from the clarifier/softener and effluent from the on-site sewage treatment plant. Some of this waste water is reused in the
plant for ash conditioning resulting in an average effluent discharge flow of 0.086 MGD. The effluent consists primarily of constituents
concentrated from the ground water source through evaporation in the cooling process plus water treatment additives necessary to
maintain the cooling system. The boiler will be designed to primarily fire clean wood fuel and secondarily, corn stover, a biomass fuel that
can be produced from the stalk and leaves of the corn plant during the harvesting of the grain. Switchgrass may also be used as a
secondary fuel. The ash from the process will be temporarily stored on site in bins pending its distribution to farmers as a soil amendment
or disposal in a landfill. A pond will be used to retain stormwater and provide a holding area for re-use as process water with overflow
being discharged to existing drainage swales. Process wastewater will be sent to a lined pond for holding with a small portion recycled for
dust suppression and the remainder to be discharged to the Mississippi River. Overflow will travel through a pipeline approximately one
mile before discharge to the Mississippi River via a bankfall outfall structure.

Identification and Characterization of the Affected Water Body.

The Mississippi River (segment M-12) has a 7Q10 flow of 13660 cfs and is a General Use water. The river is listed on the draft 2010
Illinois Integrated Water Quality Report and Section 303(d) List as impaired for fish consumption use. The causes given are PCBs and
mercury. Aquatic life use is fully supported. The Mississippi River is not listed as a biologically significant stream in the 2008 lllinois
Department of Natural Resources Publication Integrating Multiple Taxa in a Biological Stream Rating System, nor is it given an integrity
rating. The Mississippi River at this location is designated as an enhanced water pursuant to the dissolved oxygen water quality
standard. The IDNR WIRT system indicates that two state threatened mussels, the black sandshell and the butterfly, reside in the
receiving stream where the new discharge outfall would be located.

Identification of Proposed Pollutant Load Increases or Potential Impacts on Uses.

The applicant performed chemical analysis of the well water source for the new facility. Many metals were below detection levels and
were not further considered in the prediction of final effluent quality. The final effluent concentration will be controlled by the number of



Public Notice/Fact Sheet -- Page 4 -- NPDES Permit No. IL0079332

cycles of concentration the cooling water (well water) will undergo. Arsenic, barium, boron, manganese, sulfate, chloride, phosphorus,
and zinc will be discharged in measurable quantities. Of these, chloride, and zinc may be present in concentrations approaching the
water quality standards if cycles of concentration are carried that far. Given the critical hardness of the Mississippi River of 160 mg/L, the
chronic standard for zinc is 0.047 mg/L based on the corrected chronic water quality standard now before the lIllinois Pollution Control
Board. This hardness value was computed from hardness and flow measurements in the Mississippi River at Clinton lowa. The
chloride water quality standard is 500 mg/L. Predicted ammonia concentrations are not expected to exceed water quality standards at
end-of-pipe given the likelihood for biological degradation in the holding pond. All other substances will be discharged at concentrations
that meet the water quality standards. Phosphorus will be discharged at the rate of 2.28 Ib/day maximum. The temperature of the
effluent is expected to mirror ambient conditions given the holding pond and the long pipeline will facilitate cooling or warming of the
effluent. A daily maximum permit limit for chloride of 500 mg/L and a 30 day average zinc limit of 0.047 mg/L will ensure that all water
quality standards are met at end-of-pipe No adverse impacts to aquatic life in the Mississippi River are anticipated.

The facility requires the use of water treatment additives to protect the structural integrity of their boiler, cooling towers, and reverse
osmosis system. A review of the proposed treatment programs provided by Nalco, GE, and Ashland is provided below. Each of the
treatment programs proposed by each vendor is suitable for use with the understanding that only one vendor will be utilized so that
products are not used interchangeably amongst vendors. A TRC limit for Outfall 001 is recommended due to the proposed usage of
chlorinated or brominated biocides. The proposed usage of phosphorus-based corrosion inhibitors would result in a contribution of 2.03,
0.51, and 2.28 Ibs/d of phosphorus from Nalco, GE, and Ashland products respectively, which does not include source water
contributions. If selected, the Ashland treatment program would include clean in place procedures for maintenance of the RO system,
whereas Nalco and GE propose to clean the system offsite. Onsite cleaning of the RO system with Ashland additives would result in
approximately 7 additional pounds of phosphorus per quarterly cleaning. None of the proposed treatment programs would necessitate a
phosphorus effluent limit.

Nalco Water Treatment Additives

Nalco Nalclear 7763 is a flocculant composed of a proprietary polymer that would be applied into the clarifier inlet to aid in settling of
precipitates. Given the affinity of the product to bind with suspended solids, the product is expected to be removed from the system as
part of clarifier sludge and is not expected to be present at detectable concentrations in Outfall 001 effluent.

Nalco 3DT195 is composed of a non-hazardous proprietary formulation and would be applied at 50 mg/L into cooling tower water for scale
inhibition. Based on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product
would be 44 mg/L, which is well below toxicity estimates for the product (LC50 = 921 mg/L). Use of the product would result in a
maximum phosphorus discharge of 0.18 Ib/d.

Nalco 3DT185 is composed of phosphoric acid and would be applied at 14 mg/L into cooling tower water for corrosion inhibition. Based
on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product would be 12 mg/L,
which is well below toxicity estimates for the product (NOEC = 1,250 mg/L). Use of the product would result in a maximum phosphorus
discharge of 1.27 Ib/d.

Nalco ControlBrom CB70 is composed of sodium bromide and would be applied into the cooling tower water for use as a biocide.
Sodium hypochlorite (12.5%) is also recommended for use as a cooling tower biocide by Nalco. Bromine and chlorine residuals in the
cooling tower blowdown would be neutralized through the application of Nalco 7408 (sodium bisulfite).

Nalco 356 is composed of morpholine and cyclohexylamine and would be applied at 25 mg/L into the closed loop boiler system to raise the
pH and provide corrosion inhibition. Product residuals would be contained in the liquid blowdown from the steam generator and would be
present in Outfall 001 effluent at a maximum of 5 mg/L (worst case estimate, no degradation assumed). Neutralization of pH would occur
prior to discharge at Outfall 001.

Nalco Elimin-Ox is composed carbohydrazide and would be applied at 80 mg/L into the closed loop boiler system to scavenge oxygen and
provide corrosion inhibition. Based on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent
concentration of the product would be 16 mg/L, which is well below toxicity estimates for the product (LC50 = 96 mg/L).

Nalco BT-3000 is composed of sodium tripolyphosphate and would be applied at 5.2 gpd into the closed loop boiler system for corrosion
inhibition. Based on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product
would be 100 mg/L, which is well below toxicity estimates for the product (LC50 = 3,125 mg/L). Use of the product would result in a
maximum discharge of 0.58 Ib/d phosphorus.

GE Water Treatment Additives

GE Polyfloc AE1115 is a flocculant composed of isoparaffinic petroleum distillates and a proprietary polymer that would be applied into the
clarifier inlet to aid in settling of precipitates. Given the affinity of the product to bind with suspended solids, the product is expected to be
removed from the system as part of clarifier sludge and is not expected to be present at detectable concentrations in Outfall 001 effluent.



Public Notice/Fact Sheet -- Page 5 -- NPDES Permit No. IL0079332

GE GNB8005 is composed of an acrylate terpolymer and would be applied at 65 mg/L into cooling tower water for scale inhibition. Based
on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product would be 57.5 mg/L,
which is well below toxicity estimates for the product (NOEC = 1,500 mg/L).

GE MS6206 is composed of tetrapotassium pyrophosphate and would be applied at 22 mg/L into cooling tower water for corrosion
inhibitor. Based on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product
would be 19.5 mg/L, which is well below toxicity estimates for the product (NOEC = 500 mg/L). Use of the product would result in a
maximum phosphorus discharge of 0.21 Ib/d.

GE 0X909 is composed of bromine chloride and would be applied into cooling tower water for use as a hiocide. GE Betz does not
anticipate that sodium bisulfite will be required to reduce TRC to acceptable concentrations prior to discharge. Nonetheless, TRC limits
should still be required at Outfall 001.

GE NA1324 is composed of ammonium hydroxide and monoethanolamine and would be applied at a 2 ppm residual into the closed loop
boiler system to raise the pH and provide corrosion inhibition. Product residuals would be contained in the liquid blowdown from the
steam generator and would be present in Outfall 001 effluent at a maximum of 0.5 mg/L (worst case estimate, no degradation assumed),
pH would be neutralized prior to discharge at Outfall 001.

GE 0S5607 is composed of carbonic dihydrazide and would be applied at 0.5 mg/L into the closed loop boiler system to scavenge oxygen
and provide corrosion inhibition. Based on worst case estimates (no degradation or dilution prior to outfall) the maximum effluent
concentration of the product would be 0.1 mg/L, which is well below toxicity estimates for the product (LC50 = 160 mg/L).

GE HP9420 is composed of disodium phosphate and would be applied at a 10 ppm phosphate residual into the closed loop boiler system
for corrosion inhibition. The product would be used interchangeably with GE HP9430 and would not be used simultaneously. Based on
worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product would be 2 mg/L, which
is well below toxicity estimates for the product (NOEC = 2,100 mg/L). Use of the product would result in a discharge of 0.3 Ib/d
phosphorus.

GE HP9430 is composed of trisodium phosphate and would be applied at a 10 ppm phosphate residual into the closed loop boiler system
for corrosion inhibition. The product would be used interchangeably with GE HP9420 and would not be used simultaneously. Based on
worst case estimates (no degradation or dilution prior to outfall) the maximum effluent concentration of the product would be 2 mg/L, which